POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

SlideBar E-8701 5369750

1 Gib 1 |2852140
2  |Shower bracket 1 |2852200
3 |handle body 1 |2852230
4 |Slider body 1 |2852170
5 Rossete 2 12852320
6 Knurled Sleeve 2 |5377210
7  |Sleeve 2 |5377240
8 |Slide bar plug 2 2852350
9  |Short Sleeve 2 |5377180
10  |Mounting plate 2 2852450
11 |slider insert 1 |2852380
12 |Screw M6x55 2 12852430
13 |Handle arm 1 |2852260
14 |bracket insert 1 |2852520
15 |Screw M5x12 1 |2852460
16 |[Nut M6 2 12852440
17  |slider insert 2 12852390
18 |sliding ring 1 12852400
19 |Screw M5x5 ISO 4029 1 |9903139
20 |Screw M5x8 3 2852420
21* |Mounting set 2 12852510
22 |O-ring 13x2,5 2 12852410
23 [Plug 3 2852490
24 |washer 1 |2852470
25 |washer 1 |2852500




